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ASSEMBLY INSTRUCTIONS PARTS IDENTIFIER

SOCCER TABLE ASSEMBLY HARDWARE

WARNING: TWO ADULTS NEEDED TO ASSEMBLE SOCCER TABLE

DESCRIPTION QTY, REQUIRED
H1| 1/4" FLAT WASHER 6
H2| s5/16" FLAT WASHER 24
H3| 1/4"Lock NuT 6
H4| Lec LEVELER 4
HS| s/16"x2-1/4" BOLT 24
HG6| 1/4"x2 BoLT 6
H7| 1-1/4"FLAT HEAD SCREW 24
H8| 1/2"ROUND HEAD SCREW 12

|H9| 2-1/2" FLAT HEAD SCREW 4

H10| 1/2"FLAT HEAD SCREW 10

H11| cross BAR 2

Q H12] woob bowEL 4
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PARTS IDENTIFIER ASSEMBLY INSTRUCTIONS

ASSEMBLY PARTS SOCCER TABLE ASSEMBLY
DESCRIPTION QTY, REQUIRED WARNING: TWO ADULTS NEEDED TO ASSEMBLE SOCCER TABLE
7 |P1] SIDEPANEL

P2 END PANEL

P3| PLAYING FIELD
PAA] RIGHT LEG

PAB| LeFTLEG

PS| PLAY FIELD SUPPORT BRACE
P6| TtoP PANEL

P7| cupHOLDER
P8/ CORNER

P9| BALL CATCHER
P10 coAL

P11/ BALL RUNNER
P12 SLIDE SCOER
P13/ BALL ENTRY cuP
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ASSEMBLY INSTRUCTIONS PARTS IDENTIFIER

SOCCER TABLE ASSEMBLY ASSEMBLY PARTS
WARNING: TWO ADULTS NEEDED TO ;ASSEMBLE SOCCER TABLE DESCRIPTION QTY, REQU'RED

C1| 5PLAYERS ROD 2

C2| 3 PLAYERS ROD 4

C3| 2PLAYERS ROD 2

C4| rRUBBER ROD BUSHING 16

C5| AwAYy MEN 11

C6| HOME MEN 11

C7| s5/32"x1" BOLT 26

C8| 532" LocK NUT 26

C9| ROD HANDLE 8

C10l RoD END cAP 8

X C11 sToPRING 4
L P paa ACCESSORIES QTY
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